HIRO=20

Instruction Manual
P EIVE L ES

WAESTRTICA T CORBAZE A REE T LK BFmEAICHY).
ELLSBEVTEL,

B OFAAE L [EC120] BHOIAICOVWTDHNDT
T (60X =2 —X] £EDOEHRIE. XH=H
WExy MREABE BFHAT IV, FHIZ [RL2DEHIC
HFBEFYTIV] F, RITRICDTHRATT IV,

BCOFHBEERF. AYICHFTICEEL TT AL,

XEURBEDSH, FELLABELTETIHADH )
7,

BMPlease read this manual in its entirety before
attempting to assemble the helicopter.

M This manual explains the parts exclusive to EC120.
For parts common to the 60 scale series, please read
the mechanical kit manual. In particular, please read
the section entitled 'Always follow these rules for
safety' before attempting to fly the helicopter.

M Keep this manual in a safe place.

% Changes in product specifications may be effected
without notice.

!
70-90 SCALE

eurocopter EC 120 B Colibri

FEFET Main features
¥Vt  Gearratio /8.63:1:8.63

| Bl55& Sold separately |

EARHE  Radio control device / N BT ORE Y b 5ch 54— KL E
Programmable transmitter set for model helicopters
5 ch 5 servos or more

Y +v4 1A Gyro INURY v 0O
Gyro for model helicopters
I> > Engine /70-907 7 X
B 70-90 class
~ 77— Muffler /| HME#EE~ 77—
Genuine muffler
77— R 0414-159 EXFa1—> K377 —
Muffler Tolerance Size EX tuned muffler
¢45SmmLL T 90mmBL T 200mmEA T 021,000 (O20,000)
Max. ¢45 mm Max. 90 mm  Max. 200 mm 0414-289 S60Il 1 f\ﬁﬁ',—ﬁ? 75 —90H
M [¢] S60II side exhaust muffler for 90
:’\% 020,790 (O19,800)
— ¥ 77 a IIBRAEAE T,
— * The prices in parentheses are the
SmmJk prices excluding consumption tax.
Max. 65 mm

355mm

555mm

1460mm

HIRO3O LIMMNED ©2004
MADE IN JAPAN No.10A01



H X

Contents

B A VA £ R A P.2 [1]Skid assembly P2
27y T O P.3 [2] Attaching the step P.3
T E Y PORI e P4 [B]CoCKpit aSSEIMDBIY ...vvveeeeeeeereeeeeeeeeee e seeseeeseesenenn P4
A AR O P5 [4]Dashboard assembly P.5
JEEJEE ODFELIT. oottt e st eseeer e e eneneeeeenes P6 Sheet assembly P.6
6] 7 7 &4 ) —OHUF P.6 [6] Attaching the accessories P.6
by T IS = DHUT oo P.7 [7] Attaching the top COVET .......vvmrrrereereeessereeeesseeeeeeseenenens P.7
F =LA FOHUT P.8 [8] Attaching the tail pipe P.8
[O] AT FEFELDHU .o P9 [9] Attaching the horizontal stabilizer ..............oo..cooovvverrervenee. P9
4 YR O P.10 [i9] Attaching the windows P.10
BT D BEUSE e P.11 [f] Attaching the doors P.11
73 Z u v Ot P.12~13 [i2] Attaching the fenestron P.12~13
ZAEHE - N9 T U = DHUF e P.14 [i3] Attaching the receiver and the battery............ccocooeeen...... P.14
A4 VT L —LOHT P.15 [14] Attaching the main frame ...........ccooovveeeeeveeerreereerserreceesennns P.15
D=8 =~y B by T h 8= DR . P.16 [15] Attaching the rotor head and the top cover ...................... P.16
7272 —OHU} pP.17 [16] Attaching the accessories P.17
T I LD HHE oo P.18 [i7) Affixing the decals P.18
F—=4 T — | P.19 Data sheet P.19
FHIE 7S = VU2 DUNT e P.20 REPAIT PATLS oottt eeeees P.20
IN—=2 Y Z b P.21~24 Parts list P.21~24




A¥ v NO#IL
Skid assembly

O [

M3XS5SS

© (o

M3X8TS ..o,

Fidlk = 2 (B)

Xel10/

Shock absorbing rubber (B)
* For ¢10

ECI20AF > F7 v b
EC120 skid foot

AFy FAZETAHF—L

Skid stabilizer (L)

IRF Y

Epoxy
AFxy KA TFx T
Skid pipe cap

M3X5SS

e o NI sz
gi}ffzjﬁi © M3X5SS % Instant adhesive

Shock absorbing rubber (C)
* For ¢12 TCAF¥ v NNV F
TC skid band

A\

ECI120Z F v R34 7
EC120 skid pipe

LA L TR T 1 3 L WA R L $ 4,
SLEML COLBaIE, A%y FASEFAHF
— O FMEY A CHl> L,

Temporarily assemble the fuselage to check that the

T N skid stabilizer does not touch the fuselage.
?¢8~10 // / \ ‘ |
4 — AFxy FAFTETAH—
KT A Skid stabilizer
Fuselage
I

TCAF v KNV FOZER(IZ Lower side

GEbEThy PLET, 385 mm

Align with the projection on MEBICRFT A IO T TNEAERLTT SV,

the TC skid band and cut. * Place against the fuselage and check the position.




ATy T ORMT

Attaching the step

-

Ve
M2X6 b APH................... 4
M2X6 truss PH

@ (v

MI1.7X5TS i 16

© (>

M2XOTS ..o 4

i N
Epoxy

AT T AT —
Step stay

T% T M2X6TS
M2X6 b 7 APH
M2X6 truss PH
AT T
Step
L8R EHITE T,
Drill ¢1.8 mm holes. s )
1 M2X6 r 7 APH
. ¥ M2X6 truss PH
Sidooverty \ RF AT — 7% ECHUED L, KT 4 I~
id cover (R) 012007 % & 1 TMLIXSTS TIUY fH1 3 5,
Temporarily attach to the fuselage with tape, drill g1.2 mm holes
M1.7X5TS in the fuselage, and fix in place with M1.7X5TS screws.
AF v FHN=(L) — —
Skid cover (L) B —x A B
AR B AR
Short L Short
ong
AF v FAN—(R) AF Y FHN—(L)
Skid cover (R) I Skid cover (L)
gid 5 R
Front view
S 20
5
2 B
( e By PLET
Ay bLET Bl AESEOVS 5 Cut
Cut Front: Sharper angle
AT T AT — AT VT
[é ] Step stay Step
1" —
$960mm A olsrznirz T, o187k BT, P
Approx. 60 mm g; _ﬂg v B Drill 1.8 mm holes. Drill 1.8 mm holes. Parallel
i
| |
BOLIIZAT Yy TEARy NPT HBEL)IZ, ATy TAT—OEZMEL, 2AF» F
IZgl8REDHITE T, AT v TAT—ICTRF VAR ZED . M2X6TSTH VLD L T,
Adjust the position of the step stay so that the step and skid are parallel as shown in the diagram, and drill a
¢1.8 mm hole. Apply epoxy adhesive to the step stay and fix in place with M2X6TS screws.




J7Ey bO#IL
Cockpit assembly

@SR HITET,

M3V AfFEF v b
M3 claw nut
IRFUEEME LoD &
fHFCEEL 72720 T, v 2 %
NEZVRIZECATEE T,
Apply epoxy adhesive and
lightly tap to push the claw into
the plywood.
by Farv—n
Top console
Iy ¥y b 7u7 RUOHERED
ME FE>T2H My 7
VY=V eEELET,
Attach the top console after the
cockpit floor and bulkhead
positions are decided.

Drill a 95 mm hole.

M3X8CS

R4 IHAGEDE T, iE%E
PO T OB REHITET,
Assemble in the fuselage, check the
position, and drill a 3 mm hole.

AT EDE,
WEEY AT
BIELE S,

Place against the

/~ ™ fuselage and shape
|E] @ the edge with a file.
M3V AFF Y b 1 .

M3 claw nut Fra g

: @ Bulkhead
M3X8CS ..o 1 A
a7Ey bT7HET
@ (oo Cockpit floor \
ZLADETTT,
M3XI16TS ..o 4 Just push in.
- /

R4 IGbE, %
YA THBIELET,
Place against the fuselage and
shape the edge with a file.

.
Bulkhead

kL asz¥y h7ay

Cockpit floor

Ty F15X175X6
Floor mount 15X175X6

RTFADYTT v M
EhETHEELEIT,
Place against the fuselage
mount and glue in place.

N AR52X61
Plywood 52X61

=] |(o5]

© I

O I

M DI %
EHLE9,
Use the parts
colored grey in
the diagram.

FrEE
Bulkhead

K74
Right door

az¥ybyuy | A
Cockpit floor Right

FREBEIXBI DALY 1T £ 5,
Fit the bulkhead as shown in the diagram.

g/jﬁﬁff\g

. 150 20 A=l a=dy IV

azEy A e 3 Floor mount
Cockpit floor 7k

Mount

1
NV H52X61
Plywood 52X61

RADTREDHITFTHSI vy ¥ TEATIEDET,

Drill 2.4 mm bottom holes and fix in place with tapping screws.




ErasB AL
Dashboard assembly

INAINVHNZ TR

Panel plywood

IRFY
Epoxy

ECI20227Ey b 7—F
EC120 cockpit hood

TRFY
Epoxy

EC12027 ¥y bary—)
EC120 cockpit console

IARFY
Epoxy

IV = VHNR=Z VIR
Console plywood

IARFY

Epoxy
AW T — 7
Or double-sided
adhesive tape

15 R=E

View from side

e
Epoxy

A

EC1202 7 € v /¥t )L
EC120 cockpit panel

DYV = VHRZYIZEDE, Ay PLTHELCLE
BNy T =Ry A b EANSENERET,
Place against the console plywood and cut to allow the battery
and weight to be inserted later.

XAV N Z AR

Panel plywood
IZ7Ey FT7—F
Cockpit hood

a2 = VHR=VHR

Console plywood

EC-120

WO %
mLzy. |

Use the parts
colored grey in
the diagram.

T &

= /AN AY 1%
Cockpit panel

O

az¥y bary—y
Cockpit console A7y MSRILDZEIZDNT
Painting the cockpit pane

BHHEOF =L AW BHIIZ, 2L —D YL & VETHEL
TR &,

Paint with gray urethane paint before applying instrument decals.




5 PERE DAL
Sheet assembly

T
N

JERGIE 7 4 128> TUTD LD | B A

—

BELET.
FRi 2 ® 261337 £ ETIBIEL £ 7,
2 liED 5.

Cut away the seat along the line and attach it with
instant adhesive. Fill any gaps with putty.
Make two of them.

////;;ﬂAiT
Fit together.

i /
/
T 30OARET
Fit together.
%gf/ ?

6 77T — OB
Attaching the accessories

© (>

M2XSTS o, 2

FRHER

Control lever

7= X

—
7—7

L =
SS S Y

-
ZZ

255
%%

M2XS5TS

FETIEITAN—RBHE VPO FITOENTVEEA,
BIHFHIELTE Y DI TS,

Wipers are not often installed on the actual helicopters, but you
may install them on the model if you wish.

SERE L 72 43R0 & — BEARHL A L L BRI O MU AL IE 2 Jed £ 97,
o OMEN— Y BERI) ST LT,
JERE \3HA Tz T — 7 TR A £,

Temporarily assemble all the completed parts and decide the position
of the control lever.
* Attach the parts after painting them.

Attach the seat with adhesive or double-sided adhesive tape.

T T8
Plastic parts

g

D D%
L ET,
Use the parts

colored grey in
the diagram. j j

PR A

Control lever




~N

by ZHIN— OB
Attaching the top cover

4 . N
10 2/ =4 =% T PHIZg10 DR E
v bIFET, (K73 rDS60I L
0 TAL =4 —Fy b #HEHTIUE T
< 3. REHTIHEEHD EEA.) —
RN 10 Open a ¢10 hole for the starter shaft. (It is O
Reinforcement plywood not necessary to drill the hole when using K
) the optional S60-II self-starter kit.) \
Ec-120 E
\_J ¢10
[— % (2] 53.5mm
©
PES A
Exhaust pipe

AT O ZHEHL T,

Use the parts colored grey in the diagram.

PE 2 A LT, (LEZ R L T2 5
by THN— il L TR S v,
MPRREIZ 16 T T 5,
Temporarily assemble the exhaust pipe,

check the position, and glue the top cover

\ fuselage frame in place.
\ The exhaust pipe is attached in .
A

N= A
% @ Plywood
A /\“—Hliﬁ

BAELET
Top cover fuselage frame

ko T HIN=
Top cover

Glue in place. /

@37%

15SmmiZ % v b
LTB&Ed,
Cut to 15 mm

@3 holes

ITAYT—=7
Air intake

10X10N= VAR Z K7 1 AR & ) TR F L EH (305
DLEALEL) b L CISFRPEIIECTHE D AF17 97 B0 A
F ARSI YT v FR—N—THFrFr 7L, T
N a—L Tl E S SR 9,

Attach a 10X10 mm piece of reinforcement plywood to the
inside with epoxy adhesive (30 minute hardening type). Sand
the contact surfaces with sandpaper and wipe any oil away with
alcohol before attaching.

MY THN—%T XL TT—TETRT 4 ICRIED L. a3 REHITT
PH1X1IONZ Y &2HEELE T,

Temporarily attach the top cover to the fuselage with masking tape,
drill @3 mm holes, and glue the 10X10 mm plywoods in place.




T —ILINA TORYF
Attaching the tail pipe

(o)

F =)V K4 TASSY L=507D 7 5 A4 T FHD X ) 12K —
VY aAy MilAa5 100mm A v M LET,

7L —2LASSY, 7=V KF 14 7 ASSYP=181, 7— IV FF 47
ASSY L=507, 7z A A PO yOfifle LEd,

F—IVFJ 4 TASSYL=507& 7 =+ A b O Y HP—EMHIZO%H
BLERIZ, 7=V FF 4 7 ASSY L=507 DI iE % Ped F 3,
MESEENFLO, 722 A M V7 — ZADRMBIZA DY
T 2.1 DR ZMEIZHIT £,

7 —J)V FJ A4 7 ASSY L=50712¢20X30X10/N V1) > 7% ) 3
VA=V HITHRMNG, TR (3043 LR LA T
WAELET,

© Ehmmmmm

M3XI8CS ..o 4

@ ® ®© ® 6

® ® ® ©® ©

Cut 100 mm of the glass pipe of the tail drive assembly L=507 from the

ball joint side as shown below.

Temporarily assemble the frame assembly, tail drive assembly P=181,

tail drive assembly L=507, and fenestron into the fuselage.

Determine the position of the tail drive assembly L=507 so that it comes

into line with the fenestron.

After the position is determined, ¢2.1 mm holes on both sides in

accordance with those of the fenestron case.

Affix the 320X30X10 mm balsa ring to the tail drive assembly L=507

with silicon caulking, and glue to the fuselage frame with epoxy adhesive
°

EC120 |:|
Use the parts

colored grey in ©

(30 minute hardening type).
DT DI %
AL Z

the diagram.

7T AL T EINIHY v T ORI
varva—xrrHERLEYT,
Apply silicon caulking between the glass
pipe and balsa ring.

@2 17T

Drill g2.1 mm holes

7 — ) FJ 4 7ASSY P=181

IARF Y
Epoxy

Tail drive assembly P=181

$20X30X10/N)V1) > 7
$20X30X10 balsa ring

M3X18CS

® SUS/34 7% 570mm 2% v b L, FROFRICE) T EF,

® Cut the stainless steel pipe to 570 mm and attach it as shown below.

SUS/¥A 7% 570mm
Zh ]“ L i j_o
Cut the stainless steel
pipe to 570 mm.

7 — ) FZ 4 7ASSY L=507
Tail drive assembly L=507

100mm

JrAAbPBYETF—LVETA
7'ASSY L=5075—ME#k F1Z %
BERICHEL 9,

Adjust so that the fenestron and
tail drive assembly L=507 become
aligned with each other.

YAy, Ja—¥F—%
ThH v ]\Lij_o

Cut with router, file, etc.

7T A TR AT HENIKPRRE YT,
TG ANA FIZTFH LB VEZHEE L TT SV,
Before gluing the glass pipe in place, place the
horizontal stabilizer against it to ensure that the two
are not touching.

SUS/¥ A 7 % #)5mm
HLTFS W,

Leave approx. 5 mm of
the stainless steel pipe
showing.

Fy¥—ayba— A
T TV RETATNA
THEML kR, 7 2\
AAMNB YT —ADRE
JETTTF S,

Enlarge the hole on the
fenestron case so as to avoid

contact with the rudder
control pipes and tail drive
pipe.




KFRBEORT
Attaching the horizontal stabilizer

RRZIARF AR THEA LI T,

Bond the stabilizer with epoxy adhesive.

IR LAY T MRS

A5 EHICLET,

Ensure that the pattern is evenly
balanced left and right.




10 | [ 71> Fooma
Attaching the windows

DO BYAVF=R@T HERLDEDICHy P L AT 1 I2ADE
THEEZLET,

@ BYAYVEF—%RT 4 —DIMIREF v/ E—RY FUETH
FURERTHESLET,

A\ i & Caution
FRPZEET BRI TEBEERE > KN—/N—F
THLTHLSEELTFEL,

Before bonding the FRP, make sure to rasp the
bonding surface by using a sandpaper, etc.

D Cut away the windows just outside the marking line and trim them to fit the
fuselage.

@ Attach the windows from the outside of the fuselage using canopy bond or
epoxy adhesive.

10



N7 OEUT

LL Attaching the doors

v
p \\\////)
@ (oo
M1.7X5TS
@ (mm
M1.7X5PH

© f

ML.7F v b

\M1.7 nut

127 B
drill ¢1.2

=

o holes V/[\,\
/ ,

61.87XFLT
Drill ¢1.8 mm holes

K7 Y AssyD

Door hinge assembly(D
SED
b2
- M1.7X5PH
M&@éé}::m: ¢1.87CET
F7er P20 Ed, Drill ¢1.8 mm holes M1.7X5TS

Fit the door hinge in this depression.

LG FRRIZED 47,

F7 & > T Assy@
Door hinge assembly@

F7Ov 7 3#AaEERALTVET,

Follow the same procedure
for the right hand side.

T—7ETEELTTFE,
The door lock uses a magnet.

REIE T, RITRICK7HEHECIEESIE. ME

If the door opens during flight due to vibration
etc, use double-sided tape to keep it closed.

= M1.7X5PH
MI1.7X5TS

HEFORIEY v €V 7 EADY DA IEO 72012
TR F VEAER o THREONIT £,

When finishing, apply epoxy adhesive to tapping screws
and tighten to prevent loosening.

BRIIOWVT
Painting

BWRIT 2 TAEMY (IHAR) L22BT, LR TORRIC&E %
SR L TV T,
WEIMRREDO S 2 L 2 v 7213 T EF L ROBBEHHLTT
X,

O vz Yy MAG. B, ER. Tuv b 7T AL, &
I F =L ERED £,

FRP#SIEF X, ¥V R = LHDBIERAEA L # 300~ 40000
KRR =IS=TEARALGLEZZ Y, BETE5LEVF—-0
PHTRETOTHENMETT,

—EHHICEO AR AR IKEMT, LTy k-
NERBLRZFTOTRELRLEDII ST, /NEAEEYF—)L (1
~27) THMIBMHEHR ST 2, BT T,
) R ESTE VR - LEDF 2 v 25 LET,

OK ThIIABREITVE T,

Fh =V E RO F BTy YO YL A v E IR TR
FUROERTH: EF £,
EHAARMNE YL &V EFIITRFEY ROBR A5 TE0K
T,

)

@e®

Temporarily assemble all parts, and then dismantle to ensure that each part is

easily painted.

Use fuel-resistant paint (e.g. urethane, epoxy).

@ Apply painting to the inside of the cockpit, instrumental panel, seats, and
front floor, and apply decals to the instrumental panel.

@ FRP parts should be sanded smooth with soapy water and 300-400 grit

waterproof sandpaper after pinholes and other flaws have been fixed.

Be sure not to polish them too hard because new pinholes may be made.

Lightly spraying a primer coat of paint and then letting it dry completely

highlights the appearance of pinholes and other flaws. Along with polishing,

larger pinholes should be filled with polyester putty and smaller ones fixed

with instant adhesive.

Apply another light coat of paint to check for more pinholes or flaws.

O@®

If none are found and the base finish is acceptable, finish painting the
model.

Affix the decals and coat with matte clear urethane or epoxy paint.
Urethane or epoxy paints can be used from the beginning of the painting
process if desired.

11




12

7 xx A MOCORST
Attaching the fenestron

(© Bmm

M2X6CS

@ (o>

M2.6X164Hf TS
M2.6X16TS with washer

EXp5R — v
EXg5 ball

M21 v F.T
M2 rod end
-

L

M2F
M2 nut

M2X6CS

EX g5:K—)V
EX ¢5 ball

¢1.7TFW

#713mm
Approx. 13mm

K

M2 DER %
BHLET,
Use the parts
colored grey in
the diagram.

H
i}

M2 rod end

M2.

Servo

A EE Caution

F—FKR<v B

6X 16 TS

M2.6X16 TS with washer

mount B

M2y R R
M2 rod end

H—FKOITLTAX Y ME, ETOROH

BREEY ICRUFTET,

Mount the rubber servo grommet as

described in the transmit

ter manual.

T7YVx¥ AN aA B
Adjust joint B

N FAFT
Solder

Gl2E T VAL —RIZE) T R L TF &0,

Check that the ¢1.2 mm piano wire moves smoothly.

SUS/SA 7 L g5 — L AS—E MU 7 B AL I
TARFUTHEAELIT,

Attach with epoxy adhesive so that the stainless steel pipe
and @5 ball are aligned in a straight line.

g1.2¥ 7 J#%& H v b LTSUS
INATITBL T,

Cut the ¢1.2 mm piano wire, and

insert it to the stainless steel pipe.

A\ 7£= Caution

TV xRN a4 B .a2ET /1§
[E7IA—IVETHRHEIEZEITL.
Lol ENVEATERELTFEL,
Ensure that the adjust joint B and 02
mm piano wire are well degreased
with alcohol before fixing firmly in
place with solder.

N FAF
Solder

7YY APV aAf B
Adjust joint B

12




Ve FICHEROr—ZICM2X45 JOARA DV IN—% 2T
© 1| ESHLTHL & RBWBAATITRT LY ET,
BLTFW i 14 It is easier to assemble if the M2X45 cross member
@ G is screwed to the right-side case before doing
M2X6PH 14 anything else.

@ | M2X457 T A X 2/ IN—

\ﬁ%iﬁig zr;sxm}e(n;/bé: T 7) M2X45 cross member

M2X6PH

¢1.7TFW
M2X6PH
SHE—DEyvT1YT
Rudder setting
REKOTZ Y IV AT 4 92 &PLIZLET, Set the throttle control stick of the transmitter to neutral. Attach
ZLTCIE—ZAT 492 & M) A= — T the fenestron pitch lever and servo horn at 90° when the rudder
IZHES>TVAFIZ T2 XA ba Yy FLN—L stick and trim are in their neutral positions.
=R R — YA 90° 1 BAEICHLD [ £,
®
® A\ | R
90N\
FHE—=D= 49— b FTNAEE, T— % —[A] The rudder neutral position changes according
R, Oy AuETEDLDETIAETIA to rotor rpm and gyro. Therefore, perform test
FFAMAELTCHIELTF X0, flights and make adjustments.

13




13

ZAEW - Ny T U — DR

Attaching the receiver and the battery

ar7 ¥y NFELIEZIZEY P 7O TR

ZEEBHONY 71) =22 EH, VTR

Y= =[Ny T =R AR VET
CBHh, BLEFHELTT SV,

Wrap the receiver battery, receiver and self-
starter battery in sponge etc, place them in the
cockpit or under the cockpit floor, and adjust
the center of gravity.

14




14 | | * 7> 7L —LOBRAY
Attaching the main frame

@ WiHTE~vT7 7 —-I2hbETHAXIIE S v P LTTFEWN, @ Trim the fuselage to fit the muffler.
@ MRIZA 4 v 7V —2E{MAAE T, 7L —LZEET I (@ Install the main frame into the fuselage. Before securing the frame, insert
7 —JLFJ4 7ASSYP=181% 7 —JL N 7 4 7 ASSY L=507 |22 the tail drive assembly P=181 into tail drive assembly L=507.

LIAATBEET,

F— L K 14 7ASSY L=507
@ H Tail drive assembly L=507

B3XOXIFW oo, 4 7 =)V K 1 7ASSY P=181
Tail drive assembly P=181 \

Grease

<7 F = DAY B A

H v F—ETHIoTF S\,

If the muftler touches the fuselage frame,
use a cutter etc to trim it.

PRz DT,

Drill an exhaust hole.

T Tav
Option

=

EX70—T A7 T
EX floating rubber

2

©
é &— #3X9XIFW

@mm—(9
6

#3X9X1FW M3X18CS R
RIL T2 A P2 LE T,
Use the temporarily set screws.
~
M3X14CS

F7a>0I7A-F4JaLEERATEE. REIEZBRINL T, LUEBIPICRUET,
The optional EX floating rubber reduces the vibration and makes the flight quieter.

*The prices in parentheses are the prices excluding consumption tax.

T — FNo. o % M| i
Code No. Name Q'ty Price (Yen)
EX7U—74 7 a4 2,100
0404-701 EX floating rubber 4 (2,000)
2532-041 | M3X14CS 10 (3(2)8)

15




Cross member L=43

© O

PO =)V e 4
96 ball

© |

$2.6X7X0.5FW .....ccccoeviins 2

O

717 —92.6X4X4F ............... 4

7\ A X 2 IN—M3X26 M2.67%f
Cross member M3X26 with M2.6 holes

JHARAYIN=L=26%H L, 7T AR
¥ IN—=M3X26 M2.67HISEHR L £

Remove the cross member L=26, and
replace with the cross member M3X26
with M2.6 holes.

JOR X 2 /N— M3X26
M2.6 D & FE TREB
ZRARLTTFEWL,

Adjust the distance
with the cross member
M3X26 with M2.6 holes

M6u v Fx>
M2.6X15CS M6 rod end
@) | M3X154 4
Dy M3X15 thread screw
O —— g6k — L VAN

@6 ball é/M” gk
7T —@2.6X4X4F | M3 nut
Collar ¢2.6X4X4F S

70 A X IN—L=43
Cross member L=43

3

4

v R R

BRY

angle.

/© B )
M2.6X15CS ..oooeveereean. 4
M3XISED Y e, 4
M3X15 thread screw
M3F Y M o 4
M3 nut
M2.67F 7 N oo, 2
M2.6 nut
JUARYIN=L=43 ... 2

\Collar 02.6X4X4F )

}

¢67 R — )
36 ball

H ) HEDAKR, MM
9,
Assemble by fully tightening
the M6 rod end so that it
does not wobble.

M61 v |- &, <5
OPHEWVERICRB T TE
o)
<

M3X8CS&H L, ZEH (o kecrtdiT 3,
EIUEH OM3X6CS % = Drill a 2.6 hole after deciding
I L9, the position. =

Remove the M3X8CS and 71 7 —¢2.6X4XAF
use the receiver mount Collar ¢2.6X4X4F
installation M3X6CS here.

@6 HITET,
Drill a ¢6 hole.

R4 02.6X7X0.5FW
Body .
M6+ }
M2.6 nut

15

A—4—A"Av K-+ by 7HN—OBRF
Attaching the rotor head and the top cover

@

M2.6X6 N 7 ATS ............. 10
M2.6X6 truss TS

Wb o726, VI r—VR2AT7 9y a2 L—1F, =LYy F7
L= BRERRT 4 WMz, Z2ThED LT EOLASIC
FroZLET, L, FHLTWEEZAMH25A1EY 2 ) ZTHI
nET,

BIPL TRy
THY AT E9,
Use the pre-removed
screw for attachment.

M2.6X6 F 7 ATS
M2.6X6 truss TS

When the assembly is complete, do a thorough check for any contact
or rubbing between the fuselage and linkage, swash plate, or tail
pitch plate. If you discover any interference, trim the offending parts

using a file.

16




16 | | 77U —0Omet
Attaching the accessories

BREORIHE N
Exhaust pipe attaching position Z{a]v:ig}’;tion/]izht/ 74k

@370
Drill a 93 mm hole.

P
Exhaust pipe

FT—=IVAF vy K
Tail skid

818D F X%
HIFTBEET,
Drill 1.8 mm
bottom holes.

FT7NY )
Door handle

<

FET
Fuel cap

AL
Door handle
FI-L U R
Dummy lens

¢1.8 hole

A

T T8
(B h—%)
Plastic parts

TTIN=
Plastic parts

6
]|

)

Qﬁﬂ

HD T DEG %
HHLET,
Use the parts ]
colored grey in Er-R
the diagram.

17




17 | | T AL ORES
Affixing the decals

It may be easier to affix the fuselage number and country number decals

R, B S A SO GHESZIZL Ui L LTl I,
referring to the photo.

JA-HRB —

VN
Red

vy
White

Black line

BRTBET AL, Mo L) I
F7 D= EFLTT S\,
‘When painting the window frame,
also paint the part of the door shown in

the figure.

EC 120

Yy
Colibri

— JA‘HRB

RWIT
Red

H i

White
Kﬁ} H\g Ay
Black line

My Fary—j By
Top console

18



Data sheet

Transmitter:FUTABA FF9-H

1ch(AIL) | 2ch(ELE) | 3ch(THR) | 4ch(RUD) | 5¢h(GYR) | 6ch(PIT)
ATV (R/V) 100% 100% 100% 100% 100% 100%
(L/D) 100% 100% 80% 100% 100% 100%
D/R uP 100% 100% | --=-- 100% | weem | e
DN 70% 70% | - 100% | -- | e
EXP uP 0% 0% | - 0% | - | e
DN 0% 0% | - 0% | e | e
F/S NORM NORM 30% NORM NORM NORM
REVERS NORM NORM REV NORM NORM REV
PARAMETER TYPE:HELI(SR-3) ATL:ON
SWASH AFR AL | -50% ELE -50% PIT | +55%
POS1 POS2 POS3 POS4 POS5
TH-CRV NORM 0% 35% 50% 65% 100%
PI-CRV NORM 0% 25% 50% 65% 80%
HOLD 0% 25% 50% 75% 100%
Transmitter: JR PCM9X
THRO | AILE ELEV | RUDD | PITCH | AUX2
REVERSE SW R N N N R N
H 100% | L 100% |D 100% |L 100% | H100% | +100%
TRAVEL ADJUSTI 50 TR 100% | U 100% | R 100% | L100% | -100%
SWASH TYPE 3S
SWASH GAIN AlL -50% | ELE | -50% | PIT | +70% |
AILE ELEV | RUDD POS
DR 100% | 100% | 100% | NWROTTLE HOLD|  ACT | . o/
0 100% | 100% | 100%
Exp LIN LIN LIN
D/R LIN LIN LIN
EXP 70% 70% 100%
D/R 70% 70% 100%
1 LIN LIN LIN
EXP
LIN LIN LIN
EXP L 1 2 3 4 5 H
THRO CURVE |NORM ON 0 35 INH 50 INH 70 100
PITCH CURVE NORM ON 0 INH INH 50 INH INH 80
HOLD OFF 0 INH INH 50 INH INH 100

19




#H{E/x—"Y/ (DU T Repair parts

2008 F9 R TE
@ FHEN—YDTHEBAIIDEFEL U F B AINAEREATI—RNNO.EZIFES > THBEVRDHEE,
@ LD HETHEBANPRSELIGE T EIEYH /NN —V BRI T TR EEICTERULIAAH AN,
PRIEEREICT. ZEXSMHS3A~TAFGI R BBV ELET,
FCEICBEFELYS . TAHRB. FERER.GW. BRAKRARDOTE XL AHEATHS3A~7HRIRESE TVELEEET,
EJ/N H*ﬂ&btiffﬂﬂﬁﬂb@f:&ﬂEI~3EI(§E%6}LC$5H§F§’EL\7”:7‘S<Z<‘_:BB‘?>U$TO3657J‘U&)Z:T7¥K<f.féb\o

ﬁnuwxﬂ Boxk EOREIE. N EEdmmp BV AR AR SFH TP EREIBSHALIAIC

L 5E (0847-45-2834) IN—VRETITERD £ DRFEL LSV BERHI B TEIBWELET,
¥O—RFNO. BmBEERICKRRLTHNET, BRI BV TTCICERARTE RS,
BEHOIHEICLEGE  TRIZ M THEIEEADT. O—NNO. R HEEZIHERBD L. LS,

—l BRIAFE
@5 HiA L [FAX|ICTHE->THY T,

OEZ I [RE5 | LAVET . BRSBFRICBV B ASEZEREOHICERILEEL,

B A E R [(DNN—Y RS DEE+QHEB(5%)] + @K (L5 FHFHAS) K LETT,
¥hs BEBBICLIXE BTRAPDFELIREBHEREToTENEL A JTERLS,

W (S FERNA) %R At EEBETVOHRICE->TEEVET,
CLEEERS] : 1RAAME | S AAME

X 1IRRSE | sFmxis | 1055
itiEE e BEE ¥1,575 ¥1,680 ¥1,890
=it ¥1,365 ¥1,470 ¥1,680
EERE 4Nk ¥1,155 ¥1,260 ¥1,470
. R E ¥1,050 ¥1,155 ¥1,365
mE ¥1,155 ¥1,260 ¥1,470
LM ¥1,050 ¥1,155 ¥1,365
() ALBEICHBEFVD AT /3—Y9,800A D TEXDIFE

A EtEE¥10,290 [(D/X—Y K& NDEET¥9,800 + @5%’%%5:&(52) ¥490 ] + @FHBH(LE I FEHLA) ¥1,680
=HXHLEE¥11,970 £LVET,

EXE (QE— LTHEN LY SfdNo.
B8 LAsEA A £ A B | CEXER| ECHT - 2BBELE
s ] L[] 1 | | owAemE| 275 -FLLEL
B waEE | % L
L[ ]-1 ] [ ]

o - R

ZAERR - il X

TEL ( ) | FAX | ( )

S—FNo 2% M | BE + 8

Or—yREenast

- QR (5%)
A
(L | 28R (D1-2)

a I:I

CHESIFAXIC TR THB O £, T

EaR—#4Ret (X—ViE) [ @r (REIFHEHR) | |
FAX:0847-47-6108 =

FAXZBEF B THRVAIL, TEL 0847-45-2834F THEFELS &L,
T726-0006 [ B I8 FF A 105 FL3-3-1 | BEULBE-HEEEHE (0+2) 10 | |

20




2539-015

2531-001

0414-063

0414-054

2534-023 0414-064

0414-052

2511-030

2532-031

0414-051 2506-017
~ el @
2500-095 @ 2533019
0414-061 \ 2533-003

0414-055

Q-
//(%

0414-057 ~ 2521-087

0414-050

2500-098
0414-062

0414-056

2533-019

2505-009
0414-053
2500-097 / g

2500-057

0414-023

0414-005

0414-047

@Q

0414-022 : & 0414-021
0414-019 /
0414-024 >

2500-054

o
) .
Q 209:016

0414-231

21




*The prices in parentheses are the prices excluding consumption tax.

N " SRy T

7~ FNo. oy a | e i

Code No. Part Q'ty Price (Yen) Remarks
S60-I1 L= /)N—H LT 1,260 o — )L ]

0414-005 | 56017 universal hub 1 (1200) | With roll pin

0414019 | TGT =V FFA T2 % 7| 1=494 : 1,890
TG tail drive shaft L=494 (1,800)

0414-021 | SEO-II L= N—=F )L ¥ % 7 | ) 1,575 O—¥
S60-II universal shaft (1,500) With roll pin
TGT — WV IRIATHTA N4 T 3,150

0414-022 | 1 tail drive guide pipe ! (3.000)

S60-11 Brg. 7 A N 840

0414-023 | 560 11 bearing guide 2 (800)

S60-11 Brg. 77 — A 1,050 oV v 71

0414-024 | 56011 bearing case 2 (1,000) | With O-ring
7z A A RO ASSY JEN 89,250

0414-047 Fenestron Assy 1 set (85,000)
TLAANOAUEYFT7—4 1,260

0414-049 Fenestron pitch arm 1 (1,200)
TIRAROTL—F 5,775

0414-050 | Eepestron blade 7 (5.500)

T A A MO YT —Z(A) 13% 3,150

0414-051 Fenestron case (A) 1 set (3,000)
7z AA MO YT —A(B) 1,575

0414-052 Fenestron case (B) 1 (1,500)
TIARARNOINT T VT 18,900

0414-053 Fenestron housing 1 (18,000)

0414054 | 7 = A MHZETH ) 1,575 O — L EAf
Fenestron first shz%t (1,500) With roll pin
EEYINPZ 7L 3,150

0414-055 Fenestron second shaft 1 (3,000)

EE YA AR %1 4,200

0414-056 Fenestron pitch ring 1 for each (4,000)
JrzAARNOYEyFay R 840

0414-057 Fenestron pitch rod 1 (800)
TJzAAMOYEyFHY FFAF 840

0414-058 Fenestron pitch rod guide ! (800)

0414-059 T AARNOUE Yy FLIN— 1 2,940 v FAZ ) 2 —ff
Fenestron pitch lever (2,800) With set screw
ISTA XA TV <4 ¥ —F TV R) 3,360

0414-060 | {51 1 ral miter gear (R) 1 (3.200)
15T A4 IV~ A ¥ —F V(L) 3,360

0414-061 15T spiral miter gear (L) ! (3,200)

TAANOYE Y FHT— 840

0414-062 Fenestron pitch collar 1 (800)

0414-063 TxAAMNAYEYFT =LKLY — %1 5,250
Fenestron pitch arm holder 1 for each (5,000)

0414-064 TR ANOo NS T T7Fxy Ty b 2,100
Fenestron housing cap set 1 for each (2,000)

0414231 | SCT =V 74 7% 7 FP=181 ASSY 15X 3,675 FSZE PIIO— LE U REOHEEETT,

} SC tail drive shaft P=181 assembly 1 set (3,500) Factory assembled. P is the distance between the roll pin holes.
1,260
2500-054 | Brg. 66X ¢10X3ZZ 2 (1.200)
1,260
2500-057 | Brg. 83X 96X2.5F ZZ 2 (1.200)
1,260
2500-068 | Brg. ¢5X ¢13X47Z7Z 2 (1.200)
1,260
2500-094 | Brg. ¢4X ¢7X2.5F ZZ 2 (1,200)
1,260
2500-095 | Brg. ¢4X ¢11X4ZZ 2 (1,200)
1,260
2500-097 | Brg. ¢2X ¢7X3.5ZZ 2 (1,200
1,260

2500-098 | Brg. 92X ¢5X2.3Z7Z 2 (1.200)
M2+ Aty b 840

2505-009 | M3 nylon nut 10 (800)

105

2506-017 | FW ¢1.7 20 (100)
o —)L k¥ 2X10 525

2509-016 | Ro1l pin 2X10 10 (500)
7 HA X IN—M2X45 525

2311030 | Grogs member M2X45 2 (500)
717 —2X3.2X1.8 315

2521-087 | Collar 2 X 3.2X1.8 2 (300)
EX 95K — )V 1,050

2525-006 | X 45 ball 10 (1.000)
v A7) 2 —M3X3 315

2531-001 Set screw M3X3 10 (300)

2532.031 | XY Y TAZ Y 2 —M2X6 10 840 E&%ImmA v FLTHEALTT &,

3 Cap screw M2X6 (800) Use this screw with 1mm cut.
M2X20CS (7 =+ A MR A Y) 840

2532:050 | \2X20CS (for fenestron) 2 (800)
FXT7 ¥ <A M2X6 105

2533-003 | pap head screw M2X6 20 (100)
F X7 ¥ < E X MIL.7X5 210

2533019 | pap head screw M1.7X5 . 20 (200)
Yoy TAZ ) 2 — M2XI0O2FEZ ) 7Y 105

2534-005 Tapping screw M2X10-2 split end 10 (100)

o7 A7) a— M2X8 105

2534-016 Tapping screw M2X8 10 (100)
vy A7) a— MILTXS 315

23364023 Tapping screw M1.7X5 20 (300)

A FEY M3X6.3 510

2539015 | Guide pin M3X6.3 2 (500)

22



' ’ \ 0414-353
0414-355

0414-352
0414-354

——0414-276

2523-019

2523-005
2533-025
2523-002
0400-090 ] /—2534'015
J
T
d : 0414-360
7@ \ 0414-358

2524-001

0414-359

——0414-348

0404-468

0414-356
0414-350 2532-049 -
2525-010 ; 0405251 '
2521-078 \‘//@@ 2539-008 ?
' 5y @ 2505-002
1234567890 =% 0 | om0 2511005 "]
1234567890 232049 : Y
ABCDEFGHIJKLMN =22 010 :
OPQRSTUVWXYZ = 2521078 5 2532002
ABCDEFGHIJKLMN : 0414-362

& am—G—

OPQRSTUVWXYZ .=~ ﬁ”(’“’“g ‘ >
——0414-361 0414-364 3 oooes
0414-351 ) @ @ @ @ @
R
—0414—36; ’%
of © Tl
=z

HIRO30.

sssssssssssssss

MECHANICAL KIT

23



*The prices in parentheses are the prices excluding consumption tax.

- SRV "
= — FNo. 4 At | Rl i %
Code No. Part Q'ty Price (Yen) Remarks

TIVX ALY a4~ FB) 525
0400-090 | A giust joint (B) 5 (500)
0401-057 iR T LY b 4 1,470 Pife T 261054 TR E/N Fot v b
New shock absorbing rubber set (1,400) Shock absorbing rubber for ¢10 pipe and band set
AFxy KX Txx v T 315
0404-027 | gy pipe cap 4 (300)
S-60A ¥ v KN F 1,260
0404-414 | g 60 skid band 4 (1.200)
60-BL7 7 7 tH 1) —tv k 13X 525
0404-468 Plastic accessory set 1 set (500)
60-BL7 5727 tF ) —%tv | 1% 525
0404-468 60-BL plastic accessory set 1 set (500)
0405-121 | PFIRT A(C) 4 525 p12751 7H
Shock absorbing rubber (C) (500) For ¢12 pipe
M6 v R F 1,050
0405-251 | V46 1od end 10 (1.000)
S0-IFR 7T |k 6,615
0414-070 | g60.1T door hinge set 2 for cach (6.300)
0414-276 | ECI35FEE 1 3,150 —HBHZD 2y FLETT,
EC135 seat (3,000) 2 sets are necessary for one unit.
0414280 | 2 B A A X IN—M3X26 M2.67CHf 1 525
B Cross member M3X26 with M2.6 hole (500)
0414348 | EC1207 74 > 7 F Y&y } 15X 11,550
- EC120 landing gear set 1 set (11,000)
ECI207 — VA ¥ v F 1,575
0414-349 | £C120 tail skid 1 (1.500)
ECI1207 71 — )V 3,990
0414-350 | £C150 decal 1 (3.800)
0414-351 EC1203iHHE 1 v F 15X 2,625 AT 4 FHHE, S60-IIA 7 = IVHHESOE »
B EC120 instruction manual set 1 set (2,500) Body instruction manual and S60-II mechanical instruction manual set
0414.352 | EC1207 £ X F7 &y |k 13 13,125
EC120 window set 1 set (12,500)
0414.353 | EC120F 7 1 1 92,400 IR AHLA 5 A
EC120 fuselage (88,000) Factory assembled fuselage frame
ECI20 k v 771 /35— 26,250
0414-354 | £C120 top cover 1 (25.000)
EC120PF5 4,200
0414-355 | EC120 exhaust pipe 1 (4,000)
0414356 | EC120 K7 13X 15,750 LR1+tv F

- EC120 door 1 set (15,000) 1 set of L and R
0414357 | EC120B¥ £ v T [EN 10,500

- EC120 stabilizer set 1 set (10,000)

0414358 | ECI20AF ¥ FA 5T A — 13X 10,500 LR1Ev
EC120 skid stabilizer 1 set (10,000) 1 set of L and R
0414359 | EC120¥% 4 F X7 v [E:N 11,550 155
B EC120 side step 1 set (11,000) For one unit
0414360 | EC1202 % » K7 8— [E:N 5,250 LRIt b
o EC120 skid cover 1 set (5,000) 1 set of L and R
ECI202Z7 E Y F & v k 15X 12,600
0414-361 X
EC120 cockpit set 1 set (12,000)
0414362 | EC120 77 &V — ket > T 15X 10,500
B EC120 accessory wood frame set 1 set (10,000)
0414363 | EC1207 7 £ —s3=2 & } 13X 8,190
EC120 accessory parts set 1 set (7,800)
FEF—T 354k 1,575
0414-364 | \J,vigation light 1 (1,500)
M3F v b 210
2505-002 | \i3 nur 20 200)
M3V AftEF v b 315
2505-008 | i3 claw nut 3 (300)
M1.7 F v F 210
2505-012 | V117 rut 10 (200)
M2.6 F v k 210
2505-013 | N1o'6 nut 20 (200)
105
2506-009 | FW ¢2.6X7X0.5 20 (100)
70 A X~ /N—L=43 525
2511005 | Cross member L=43 2 (500)
71T —¢2.6X4XAF 525
2521078 | Collar ¢2.6XAXAF 2 (500)
SH¥—a. Fa—JLT ¥ 7 F¢l.2X1200 1,575
2523-002 | Rudder control shaft ¢1.2X1200 10 (1.500)
SUS/NA 7'¢1.2X1200 3,675
2523-005 | §US pipe ¢1.2X1200 5 (3.500)
S ¥ —utv FEv b L=1200 15X 1,050
2523-019 | Ry dder rod set L=1200 1 set (1.000)
M2Oy F=F 525
2524001 | \p5 od end 10 (500)
96 R — L 1,050
2525-010 | 6 ball 10 (1000)
v F A7 2 —M3X5 315
2531-002 Set screw M3X5 10 (300)
¥y v TR 2 —M3X8 420
2532002 | cyp screw M3X8 10 (400)
¥y v TR 2 —M2.6X15 840
2532049 | cyp screw M2.6X15 10 (800)
F X7 ¥ < ¥ AMI.7X5 210
2533-019 | pap head screw M1.7X5 20 (200)
FXR7 %< EAM2X6 F 7 X 210
2533-025 Pan head screw M2X6 truss 20 (200)
¥ EYT AT 2— M3X8 105
2534-003 | 7,0 hing screw M3X8 10 (100)
oY AT 2— M2X6 105
2534-015 | Ty 0hing screw M2X6 10 (100)
Yo T AT 2— MIIX5 315
2534-023 | Ty0ning screw M1.7X5 20 (300)
44 U M3X15 315
2539-008 | Ty cad screw M3X15 5 (300)

24



MEMO

25




MEMO

26




2 =
EOm-tRASAL TR Oe ot

A LBRMAPmEHES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)40-0088 (%) FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108
HIROB0 http://model.hirobo.co.jp/ http:/model.hirobo.co.jp/english/

A\ i EE Note

OFREORBEND—EPE I LR EER CEH T I ERBIEINATVET,
Q@QEFKEBOABICDOVWTIR., FRFELLICEETIZEPHIET,

QFREDOABICDOVWTALEHL TSN ETH. A—IFELRPEY ., LHOh L EBRM
EOZENHBNELLES, T—WMLLEIVETEISBEVWVWAEZLET,

@OBALAHBRICOVWTHEQEBEILAPHOTEREEVPRETOT, ITEHELEZ W,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

@The contents of this manual are subject to change without prior notice.

(@Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

@Item 3 not withstanding, we cannot be responsible for events related to the operation of your

FER16F9H RFET
FEK18F108 FoMFT
Fk235F3H EIRFETT
Fri23%E11A FAMRFIT

First printing ~ September 2004
Second printing  October 2006
Third printing March 2011
Fourth printing November 2011

model.

H.T.L




